

NANJING ANYILONG METAL TRADING CO., LTD.

INSPECTION CERTIFICATION

NO.20230210001

Messre :

Date	P.O.NO.	Order.NO.	Heat NO.	Steel grade	Commodity	Size mm	Weight KG	Quantity
2023.02.10			S47873	316L	磨光	1.20	150	

Chemical Composition(WT%)									(Mechanical Properties)				
C	Si	Mn	P	S	Ni	Cr	Mo	N	Hardness(HV)	Tensile Strength (N/mm2)	Yield Strength (N/mm2)	Elongation(%)	Surface
≦ 0.03	≦ 1.0	≦ 2.0	≦ 0.045	≦ 0.03	10.0~14.0	16.0~18.0	2.0~3.0	≦ 0.1					
0.028	0.475	1.36	0.0316	0.0023	10.095	16.684	2.068	0.0183					

We hereby certify that material described herein have been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.

Remark:



Quality Assurance department: